
NPDES Permit No. NH0100170  2024 Draft Permit  

AUTHORIZATION TO DISCHARGE UNDER THE 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

In compliance with the provisions of the Federal Clean Water Act as amended, 33 U.S.C. §§ 1251 et 
seq. (the “CWA”), 

City of Nashua, New Hampshire 

is authorized to discharge from the facility located at 

Sawmill Road 
Nashua, New Hampshire 03060 

and from 9 Combined Sewer Overflows (CSOs) (discharge serial numbers: 002-009 and 014); see 
Attachment A of this permit.     

to receiving waters named: Merrimack River (Wastewater Treatment Facility [Outfall 001] and CSOs 
[Outfalls 002-005 and 014]) and Nashua River (CSOs [Outfalls 006-009]) 

in accordance with effluent limitations, monitoring requirements and other conditions set forth 
[...]
a method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: 
They may be published in a method; they may be sample concentrations equivalent to the lowest acceptable 
calibration point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL 
determined by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to 
be synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg. 
49,001 (Aug. 19, 2014). 
5 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information 
 

https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


NPDES Permit No. NH0100170  2024 Fact Sheet 
  Page 14 of 62 

 
2.6 Anti-backsliding 
 
The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or 
modified to include with less stringent limitations or conditions than those contained in a 
previous permit except in compliance with one of the specified exceptions to those 
requirements. See CWA §§ 402(o) and 303(d)(4) and 40 CFR § 122.44(l). Anti-backsliding 
provisions apply to effluent limits based on technology, water quality and/or state certification 
requirements.  
 
All proposed limitations in the Draft Permit are at least as stringent as limitations included in 
the 2015 Permit unless specific conditions exist to justify relaxation in accordance with CWA 
§ 402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding 
exceptions to anti-backsliding provisions is provided in the sections that follow.  
 
3.0 Description of Facility and Discharge 
 
3.1 Location and Type of Facility 
 
The location of the treatment plant and Outfall 001 to the Merrimack River are shown in Figure 
1. The longitude and latitude of the outfall is 42°44’50”, 71°26’29”.  
 
The Nashua Wastewater Treatment Facility (WWTF) is an activated sludge wastewater 
treatment facility that is engaged in the collection and treatment of the collection and 
treatment of municipal and industrial wastewater. Currently, the Facility serves approximately 
89,246 residents in the City of Nashua, as well as a small number of residents in the Towns of 
Hudson and Merrimack, NH, as well as Tyngsborough, MA. 
 
The Facility has a design flow of 16 MGD, the annual average daily flow reported in the 2019 
application was 12.3 MGD and the median for the last 5 years has been 11.42 MGD. The system 
is approximately 74% separate and 26% combined sewers. Wastewater is comprised of mostly 
domestic sewage, industrial wastewater, and some commercial sewage.   
  
There are currently 18 significant industrial users (IUs) that contribute wastewater to the 
Nashua WWTF, thirteen (13) of which are categorical industrial users (CIUs). A CIU is an 
industrial user that is subject to categorical pretreatment standards under Section 307 of the 
CWA. All SIUs and CIUs are listed in Table 1 below. A non-categorical SIU is an industrial user 
that meets one of the following criteria: a) contributes more than 25,000 gallons per day of 
process wastewater or b) contributes process wastewater that comprises more than 5% of dry 
weather hydraulic flow to the POTW, or c) is designated by the POTW as having the potential to 
disrupt operation of the POTW or cause violation of pretreatment standards. Pollutants 
introduced into POTWs by a non-domestic source shall not pass through the POTW or interfere 
with the operation or performance of the treatment works. 
 



NPDES Permit No. NH0100170  2024 Fact Sheet 
  Page 15 of 62 

 
 
 
 
 
 
 
 
 
 

Table 1: Significant IUs and Categorical IUs  
Company Name Type of Industrial User  
Amphenol APC Significant IU/Categorical IU (SIU/CIU) 
BAE Systems  SIU/CIU 
Bronzecraft Corporation SIU/CIU 
Can-One USA SIU/CIU 
Circuit Connect SIU/CIU 
Crane Security Technology Group SIU/CIU 
Mass Design  SIU/CIU 
Rapid Finishing SIU/CIU 
Rethz Light Metals SIU/CIU 
Four Hills Landfill SIU 
Harcros Chemical  SIU 
Pennichuk Water Works SIU 
Prudential Overall Supply  SIU 
Unifirst Corporation SIU 
Granite Forge, LLC SIU/CIU 
JMD Industries, Inc. SIU/CIU 
Masimo Semiconductor, Inc. SIU/CIU 
SGS North America SIU/CIU 

 
A quantitative description of the discharge in terms of effluent parameters, based on 
monitoring data submitted by the permittee from February 2019 through January 2024 is 
provided in Appendix A of this Fact Sheet.  
 
Additionally, EPA is adding one co-permittee to the Draft Permit. The Town of Hudson, NH 
owns and operates a sanitary wastewater collection system that discharges flows to the Nashua 
WWTF for treatment. This municipality is a co-permittee for certain activities pertaining to 
proper operation and maintenance of its respective collection system (See Part I.C. and I.D of 
the Draft Permit). Adding this co-permittee to the Draft Permit ensures that it complies with 
requirements to operate and maintain the collection system so as to avoid discharges of 
sewage from the collection system. This co-permittee did not apply for permit coverage; with a 
letter sent on April 5, 2024, EPA waived application requirements for this co-permittee. The 



NPDES Permit No. NH0100170  2024 Fact Sheet 
  Page 16 of 62 

legal basis for including municipal satellite collection systems as co-permittees is described in In 
re Charles River Pollution Control District, 16 E.A.D. 623 (EAB 2015)6. Although Tyngsborough, 
MA and Merrimack, NH contribute sanitary wastewater flow to the facility, they are not being 
included as Co-permittees to this permit as the Town of Tyngsborough is a Co-permittee to the 
Lowell Regional Wastewater Utilities NPDES permit (MA0100633) and the City of Merrimack, 
NH has coverage under its own NPDES Permit (NH0100161). Coverage as a co-permittee under 
the Nashua permit would be duplicative given that the other permits cover the entire collection 
systems owned by the Town of Tyngsborough and the City of Merrimack regardless of whether 
it ties into the Nashua WWTF or another WWTF.  
 
As discussed further in Section 5.5.2 below, the historical background and legal framework 
underlying this co-permittee approach is set forth in Appendix D to this Fact Sheet, EPA Region 
1 NPDES Permitting Approach for Publicly Owned Treatment Works that Include Municipal 
Satellite Sewage Collection Systems. 
 

3.1.1 Treatment Process Description 
 
Background 
 
The original facility was constructed in 1959, underwent an expansion in 1974, was upgraded to 
secondary treatment in 1989 and upgraded again in 2000 to include anaerobic digestion. 
Ongoing construction projects include work to mitigate the discharge of untreated wastewater 
through the City’s ten combined sewer overflow (CSO) outfalls into the Merrimack and Nashua 
Rivers, which are discussed in more detail below.   
 
The Nashua WWTF has one outfall (Outfall 001) through which treated effluent is discharged to 
the Merrimack River (See Figure 1). Blended effluent, comprised of primary and secondary 
effluent, is also discharged through Outfall 001 during wet weather events when the flow to the 
WWTF exceeds the plant’s secondary treatment capacity, as described below. The City also 
owns and operates a Wet Weather Flow Treatment Facility (WWFTF), located adjacent to the 
wastewater treatment facility. The discharge from this facility combines with secondary and 
primary effluents (when the secondary treatment process is bypassed) from the WWTF in the 
chlorine contact tank and is discharged through Outfall 001. The operation of this facility is 
described in the “Wet Weather Flow” sub-section below. 
 
Discharges of combined sanitary wastewater and stormwater occur from the ten combined 
sewer overflow outfalls identified above in Table 5 (in Section 5.6 below) when the hydraulic 
capacity of the wastewater treatment facility/collection system becomes overloaded during 
storm events. A second CSO treatment facility provides screening and disinfection to combined 

 
6 The decision is available at: 
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0
710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf 
 

https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf


NPDES Permit No. NH0100170  2024 Fact Sheet 
  Page 17 of 62 

flows which currently discharge through CSO Outfall 014. Flows from this facility will discharge 
to the Merrimack River. These discharges are discussed in further detail in Section 5.6 of this 
Fact Sheet. 
 
Treatment Process 
 
The Nashua WWTF uses an activated sludge process to provide secondary treatment to 
wastewater flows up to its 16 million gallons per day (MGD) annual average design flow 
capacity and up to its peak flow capacity of 32 MGD. A description of the normal dry weather 
flow operation of the treatment plant is included immediately below. A process diagram is 
shown in Figure 2. Facility operations during wet weather events are described later in this 
section and a corresponding schematic is shown in Figure 3. 
 

Dry Weather Flow 
 

Influent flows enter the treatment works through the main influent wet well, where larger 
solids and debris are removed by bar screens to minimize the potential for such objects to 
damage equipment farther along the process train. The materials removed are washed and 
conveyed to a closed top container for disposal. Flows are monitored by a magnetic flow meter, 
which relays the data to the Supervisory Control and Data Acquisition (SCADA) system and are 
then conveyed to the grit removal building by a force main. Inside the grit chambers, the 
introduction of coarse bubble aeration serves to decrease the flow velocity, which in turn 
allows for the settling of large inorganic solids and coarse debris. The settled material is washed 
and loaded into trucks for disposal at the City’s landfill. 
 
Next, the wastewater flows to primary sedimentation basins where the floatable (oil and 
grease) and settleable solids (sludge) are removed. The floatable solids are directed to a storage 
tank for disposal and the sludge is pumped to gravity thickeners. The primary effluent flows to 
the aeration basins, where it comes into contact with activated sludge, which consists of a 
mixture of biological organisms. Aeration of the wastewater facilitates the growth of aerobic 
bacteria, which reduce the organic load in the wastewater by converting it to energy and 
biomass. The wastewater then flows to the secondary clarifiers where suspended material 
(bacteria and remaining solids) settle out from the liquid portion of the wastewater (effluent). 
Floatable solids are removed by a rake arm and are pumped back to the WWTF headworks.  
The settled material, which forms sludge at the bottom of the clarifiers, is collected by rotating 
rake arms. Most of the collected sludge is pumped back to the aeration tanks as return 
activated sludge (“RAS”) to maintain biological treatment; a smaller portion is pumped to a 
holding tank for disposal (waste activated sludge, or “WAS”). From the secondary clarifiers, the 
treated effluent flows into the chlorine contact chambers where liquid sodium hypochlorite is 
added to kill any pathogenic organisms. A sample of the effluent is continuously analyzed, and 
the disinfected effluent is dechlorinated with a sodium bisulfite solution prior to discharge. The 
effluent cascades to the outfall chamber and is discharged to the Merrimack River through 
Outfall 001. 
 



NPDES Permit No. NH0100170  2024 Fact Sheet 
  Page 18 of 62 

Solids Handling 
 
The sludges created during the primary and secondary treatment processes are thickened by 
gravity thickeners and belt thickeners, respectively, to reduce the water content. The thickened 
sludge is then sent to the anaerobic digester complex. The hydraulic retention time in the 1.3-
million-gallon egg-shaped primary digester is approximately 20 days. During this time, the solids 
are further broken down into carbon dioxide, water and methane gas. The methane is sent to a 
generator to produce electricity and to a boiler to produce heat for the digestion process. The 
digested biosolids are then sent to three belt filter presses for dewatering and are then loaded 
into trucks for distribution to farms within the state for use as a soil enhancer. 
 

Wet Weather Flow 
 
During wet weather events, flows up to 50 MGD are conveyed to the headworks of the 
wastewater treatment plant, with 32 MGD receiving full secondary treatment. The additional 
flow (up to 18 MGD) bypasses the secondary treatment process, receiving primary treatment 
before blending with secondary effluent for disinfection and dechlorination prior to being 
discharged through Outfall 001, as discussed in further detail below. 
 
Additionally, wet weather-related flows that exceed the 50 MGD primary treatment capacity of 
the WWTF are diverted to a 60 MGD Wet Weather Flow Treatment Facility (WWFTF), which is 
located adjacent to the main wastewater treatment plant and commenced operation in 2009. 
The WWFTF effectively expanded the City’s wet weather treatment capacity to 110 MGD, in 
accordance with the 2017 High Flow Management Plan.  
 
Flow is diverted to the WWFTF when flow through the main facility reaches 50 MGD. Flows 
above 50 MGD pass over a diversion structure located on the 72” North Merrimack interceptor 
and enters a 60 MGD pumping facility, which includes a screening facility to protect 
downstream equipment from being damaged by large objects and coarse debris, pumps the 
excess flows to the WWFTF, which uses a ballasted flocculation process and consists of two 30 
MGD treatment trains. The treatment process utilizes polymers in conjunction with micro sand 
to form a quick-settling floc. The effluent from the WWFTF is then blended with primary and 
secondary effluent in the wastewater treatment plant’s chlorine contact chamber for 
disinfection prior to being discharged to the Merrimack River through Outfall 001. 
 
The solids removed during the treatment process undergo vortex separation to recover the 
micro sand used in the ballasted flocculation process. Any remaining sludge is thickened and 
introduced into the existing sludge process train, including blending with primary and 
secondary thickened sludges.  
 
For clarity, EPA considers the WWFTF to be a CSO-related bypass of secondary treatment rather 
than a CSO discharge for two main reasons.  
 
First, a “POTW Treatment Plant” is that portion of the POTW which is designed to provide 



NPDES Permit No. NH0100170  2024 Fact Sheet 
  Page 19 of 62 

treatment of municipal sewage, and a wet weather “bypass” is a discharge that occurs after 
receiving at least primary treatment. Given that the WWFTF applies a form of primary 
treatment (i.e., ballasted flocculation, as described above), the flow bypasses only secondary 
treatment, before rejoining the treatment train for disinfection. By providing solids removal, 
primary treatment, and disinfection, the WWFTF operates in accordance with the CSO Policy’s 
description of a CSO-related bypass.  CSO Policy at 18693 (“The CSO-related bypass provision in 
the permit should also make clear that all wet weather flows passing the headworks of the 
POTW treatment plant will receive at least primary clarification and solids and floatables 
removal and disposal, disinfection, where necessary, and any other treatment that can 
reasonably be provided.”); see also CSO Permit Writers Guidance, EPA (1995) ("The CSO Control 
Policy recommends that the permit require all wet weather flows passing the headworks of the 